
 

 SEMESTER V 

CHEMICAL ENGINEERING



CHT 
301 

MASS TRANSFER OPERATIONS -I 
CATEGORY L T P CREDIT 

PCC 3 1 0 4 

Preamble: The analysis of the phenomena of mass transfer is important in engineering 
design applications.  The objective of this course is to study the principles of mass transfer 
and their application to separation and purification processes. The course integrates fluid 
dynamics and thermodynamics and proceeds to develop rate expressions for mass transfer in 
gases, liquids and solids. This course also explains how to solve engineering problems 
involving different mass transfer operations like absorption, drying, adsorption, 
humidification and crystallization processes. 
[...]
solution to a thin, infinitely long rectangular plate without any heat source. 
 
Module 3 (Unsteady state conduction) 
Unsteady state conduction. Lumped parameter analysis; Systems with negligible internal 
resistance. Response time of a temperature measuring instrument.  Systems with negligible 
surface resistance. Heat flow in an infinitely thick plate (Semi-infinite body). Systems with 
finite surface and internal resistance. Chart solutions of transient heat conduction problems. 
 

CHEMICAL ENGINEERING



Module 4 (Convection heat transfer) 
Convection heat transfer. The convective heat transfer coefficient. The basic equations: 
continuity equation, the momentum equation and the energy equation. Heat transfer in 
laminar and turbulent flows. The boundary layer theory. Hydrodynamic and thermal 
boundary layers. Exact analysis of the laminar boundary layer. Approximate analysis of the 
thermal boundary layer.  
 
Module 5 (Radiation heat transfer) 
Radiation heat transfer: Nature of radiation. Thermal radiation. The intensity of radiation. 
Laws of radiation. Emissivity and absorptivity of solid surfaces. Radiant heat transfer 
between black bodies. Radiant heat transfer between gray surfaces. Radiation from gases. 
The radiation heat transfer coefficient.  
  
Text Books 

1. Welty J.R et al., Fundamentals of Momentum, Heat and Mass Transfer, John Wiley & 
Sons  

2. Hollman J.P., Heat Transfer, McGraw Hill  
3. Dutta B.K., Heat Transfer: Principles and Applications, Prentice Hall India  

 
Reference Books 
1. Bird et al., Transport Phenomena, John Wiley & Sons.  
2. Foust A.S et al., Principles of Unit Operations, John Wiley & Sons.  
3. McCabe W.L., Smith J.C. &Harriott P., Unit Operations in Chemical 
Engineering, McGraw Hill  
4. Coulson J.M. & Richardson J.F., Chemical Engineering, Vol. I and II, ELBS, 
Pergamon Press  
5. Geankopolis C J, Transport Processes andSseparation Process Principles, 
Prentice Hall of India, 4th Edition, Eastern Economy Edition (2004)  
6. Incropera F P and DeWitt D P, Introduction to Heat Transfer, 2nd Ed John 
Wiley New York (1996).  
7. M.Necati. Ozizik, Heat transfer - A Basic Approach, McGraw-Hill College 
(1985)  
8. Kern D.Q., Process Heat Transfer, McGraw Hill  
  
Course Contents and Lecture Schedule  

No Topic No. of 
Lectures 

1 Conduction heat transfer (9 hours) 
1.1 Review of conduction convection and thermal radiation fundamentals. 3 
1.2 Thermal conductivity. Temperature and pressure dependence of 

thermal conductivity. Thermal conductivity of solids, liquids and 
gases. 

1 

1.3 Combined mechanisms of heat transfer. 1 
1.4 The general differential equation for energy transfer. 1 

CHEMICAL ENGINEERING



1.5 Steady state one-dimensional conduction with and without heat 
generation. 

3 

2 Heat transfer from extended surfaces (9 hours) 
2.1 Heat transfer from extended surfaces. Rectangular plate fin of uniform 

cross section: Long fins, Fin with insulated end, Fins with convection 
off the end. 

3 

2.2 Pin fin (spine) of uniform cross section. 1 
2.3 Efficiency and effectiveness of fins. 1 
2.4 Error estimation in temperature measurement. 1 
2.5 Multi-dimensional heat conduction: Two- and three-dimensional 

systems (introduction only). Numerical solutions. 
3 

3 Unsteady state conduction (9 hours) 
3.1 Unsteady state conduction. Lumped parameter analysis; Systems with 

negligible internal resistance. 
2 

3.2 Response time of a temperature measuring instrument.   1 
3.3 Systems with negligible surface resistance. 2 
3.4 Heat flow in an infinitely thick plate (Semi-infinite body). Systems 

with finite surface and internal resistance.  
3 

3.5 Chart solutions of transient heat conduction problems. 1 
4 Convection heat transfer (9 hours) 
4.1 Convection heat transfer. The convective heat transfer coefficient. 1 
4.2 The basic equations: Continuity equation, the momentum equation and 

the energy equation. 
2 

4.3 Heat transfer in laminar and turbulent flows. 1 
4.4 The boundary layer theory. Hydrodynamic and thermal boundary 

layers. 
2 

4.5 Exact analysis of the laminar boundary layer. Approximate analysis of 
the thermal boundary layer. 

3 

5 Radiation heat transfer (9 hours) 
5.1 Radiation heat transfer: Nature of radiation. Thermal radiation. The 

intensity of radiation. 
2 

5.2 Laws of radiation. Emissivity and absorptivity of solid surfaces.  2 
5.3 Radiant heat transfer between black bodies. Radiant heat transfer 

between gray surfaces.  
3 

5.4 Radiation from gases. The radiation heat transfer coefficient.  2 
 

CHEMICAL ENGINEERING



CHT 395 PHYSICO CHEMICAL METHODS IN 
ENVIRONMENTAL ENGINEERING 

CATEGORY L T P CREDIT 

VAC 3 1 0 4 

 
Preamble: 
This course presents the physical and chemical principles for the treatment of dissolved and 
particulate contaminants in water and wastewater. These concepts will provide an understanding 
of the design of commonly used unit operations in water and wastewater treatment systems. 
Applications will be discussed as well. Topics covered include water characteristics, reactor 
dynamics, filtration, coagulation/flocculation, sedimentation, adsorption, gas stripping, 
disinfection, and chemical oxidation. 
 
Prerequisite: CHT303 Environmental Engineering 
 
Course Outcomes:  After the completion of the course the student will be able to 
CO 1 Select suitable equipment for the physicochemical treatment of water and wastewater 
CO 2 Design physicochemical processes for water and wastewater treatment 

CO 3 
Estimate the quantity of water/ wastewater and fluctuations of flow from various 
sources 

CO 4 Design screens, grit chamber, equalization and floatation tank 
CO 5 Explain the principles of adsorption and disinfection in wastewater treatment 

CO 6 
Explain the principles of ion-exchange and membrane process in wastewater 
treatment 

 
Mapping of course outcomes with program outcomes 

                PO 
1 

PO 
2 

PO 
3 

PO 
4 

PO 
5 

PO 
6 

PO 
7 

PO 
8 

PO 
9 

PO 
10 

PO 
11 

PO 
12 

CO 1 3 3 3 2   3      

CO 2 3 3 3 2   3      

CO 3 3   2   3      

CO 4 3 3 3 2   3      

CO 5 3 3 3 2   3      

CO 6 3 3 3 2   3      

 
Assessment Pattern 

Bloom’s Category 
Continuous Assessment Tests 

End Semester Examination 
1 2 

Remember 10 10 10 
Understand 20 20 20 
Apply 20 20 70 
Analyse    
Evaluate    
Create    

CHEMICAL ENGINEERING



 
Mark distribution 
Total Marks CIE ESE ESE Duration 

150 50 100 3 hours 
 
Continuous Internal Evaluation Pattern:  
Attendance     : 10 marks 
Continuous Assessment Test (2 numbers) : 25 marks 
Assignment/Quiz/Course project  : 15 marks 
 
End Semester Examination Pattern: There will be two parts; Part A and Part B. Part A contain 
10 questions with 2 questions from each module, having 3 marks for each question. Students 
should answer all questions. Part B contains 2 questions from each module of which student 
should answer any one. Each question can have maximum 2 sub-divisions and carry 14 marks.  
 
Course Level Assessment Questions 
Course Outcome 1 (CO1): 

1. Explain different types of settling. 
2. Explain the merits and demerits of coagulation process in sewage treatment. 
3. Explain different types of sedimentation tanks. 
4. Explain in detail about the mechanism of filtration and different type filtration media. 
5. Design a Rapid Sand Filter unit for 4 million litres per day (MLD) of supply with all its 

principal components. 
 

Course Outcome 2 (CO2): 
1. Explain the role of equalization tanks in wastewater treatment. Distinguish between two 

flow arrangements with flow diagram. 
2. A settling column analysis is run on a type-I suspension. The settling column is 2 m tall 

and the initial concentration of the well-mixed sample is 650 mg/L. Results of the analysis 
are below: 

Time, min. 0 58 77 91 114 154 250 
conc. remaining, mg/L 650 560 415 325 215 130 52 

What is the theoretical efficiency of the settling basin that receives this suspension if the 
loading rate is 2.4×10-2 m/min? Which parameters need to be varied to increase removal 
efficiency? 

 
Course Outcome 3 (CO3): 

1. The collection system in a town was studied for its dry-weather and wet-weather flow 
characteristics. The study, which lasted for three months. Showed the average peak dry 
weather flow to be 205 L/s, the average minimum dry-weather flow to be 46 L/s, and the 
average flow to be 96 L/s. The combined infiltration -inflow was found to be 70 L/s. The 
sewage inflow records were also analysed for the average flow of the driest months of 
each year (average of the flow during the successive months of June, July and August of 
each year of record) yielding the following probability distribution. 

Average dry-weather 
flow (L/capita-day) 

Probability p that flow 
is equaled or exceeded) 

CHEMICAL ENGINEERING



310 0.019 
307 0.080 
304 0.23 
300 0.38 
. 
. 
. 

. 

. 

. 
160 0.84 
147 0.99 

 
(a) Find the ratios of the minimum and the maximum flows to the average flow. (b) If the 

midyear population of the town is 58,600, what are the present minimum, maximum 
and average flows of the town assuming 10 % probability of occurrence as the 
criterion for determining flows? 

2. Explain different types of population forecasting methods with equation. 
 

Course Outcome 4 (CO4): 
1. A horizontal grit chamber of length16m and width 1m is used for grit removal for a 

particle diameter of 0.3 mm and density 1400 kg/m3. The wastewater approach velocity 
carrying the grit particle is 0.3 m/s and the flow rate is 0.15 m3/s. Check whether the 
particle will be settled in the grit chamber or not. (Density of wastewater = 1000kg/m3, 
viscosity = 0.001 kg/m.s). 

2. Determine the % increase in the head loss through the bar screen when 50 % of flow area 
is blocked off due to the accumulation of coarse solids. 

Assume the following conditions: 
Approach velocity = 0.6 m/s 
Velocity through clean bar screen = 0.9 m/s 
Open area for flow through clean bar screen = 0.19 m2   
Head loss coefficient for clean bar screen = 0.7 

3. 50 mg/L of alum is added to 50,000 m3/day of raw water containing 60 mg/L of suspended 
solids. (a) Assuming that sufficient natural alkalinity is present, estimate the quantity of 
sludge is produced in kg/day (b) Assuming that the specific gravity of the sludge is 1.04, 
calculate the sludge produced in m3/day. Assume that the removal efficiency of the settling 
basin is 65 %. 
 

Course Outcome 5 (CO5):  
1. Derive Langmuir adsorption isotherm with all the assumptions. 
2. Explain different methods of effluent disinfection process. 
3. Explain the chemistry of chlorination. 
4. Explain the following (i) Free chlorine (ii) available chlorine (iii) total residual chloring 
5. Explain with the graph, Breakpoint chlorination. 

 
Course Outcome 6 (CO6): 

1. Explain the general reaction mechanism of cation and anion exchange resins. 
2. Define (i) Selectivity (ii) exchange capacity 
3. Explain electrodialysis membrane and pressure membrane processes. 
4. Explain membrane performance characteristics. 

CHEMICAL ENGINEERING



5. Explain different types of membranes with examples. 
 
 
Model Question paper 
 

Name :                                                                                                                            Reg. No 
APJ ABDUL KALAM TECHNOLOGICAL UNIVERSITY 

FIFTH SEMESTER B. TECH DEGREE EXAMINATION, Month& Year 
CHEMICAL ENGINEERING 

CHT 395 PHYSICO CHEMICAL METHODS IN ENVIRONMENTAL ENGINEERING 
(2019 Scheme) 

Duration: 3hours                                                                                                Max. Marks: 100 

PART A 

(Answer all questions. Each question carries 3 marks) 

1. List the sources of drinking water. 
2. Explain the term coagulation and flocculation. 
3. State the physical and chemical characteristics of waste water 
4. Briefly explain the effluent standards and their salient features 
5. Explain any two methods for the removal of suspended solids. 
6. What are the different types of screens used in waste water treatment plant? 
7. What are the two types of hardness, the ions causing them and methods to remove them 

from drinking water? 
8. What are the different methods of disinfection? 
9. Explain the theory of filtration. 
10.  Write the fundamentals of adsorption 
 

 
PART B 

(Answer one full question from each module. Each question carries 14 marks) 
Module 1 

11.  a) What is the difference between rapid and slow sand granular filtration design criteria?  
 b) Explain the Hydraulics of Flow through Granular Media filter 

 
12. The average flowrate at small municipal waste water treatment plant is 20, 000m3/day. The 

highest observed peak daily flowrate is 50000m3/day. Design rectangular primary clarifiers 
with a channel width of 6m(20ft). Use a minimum of two clarifiers. Calculate the scour 
velocity to determine if settled material will become resuspended. estimate the BOD and 
TSS removal at average and peak flow. Use an overflow rate of 40m3/m2 -d average flow 
rate and a slide water depth of 4m (13.1 ft). 

                                                          Module II 
13. Evaluate the significance of physical and chemical treatment in waste water 
14. Discuss various advanced methods in treatment of water 

 
 
 

CHEMICAL ENGINEERING



Module III 
15. Explain the types of aerators with suitable figures. Discuss the purpose and methods of 

aeration in water treatment. 
16. a) What is the design information for aerated flow grit chambers? 

b) Design an aerated grit chamber for the treatment of municipal waste water. The    average 
flow rate is 0.1 m3/s and the peaking factor is 2.75. Determine peak flowrate, grit chamber 
volume, width to depth ratio (1.2:1), detention time, total air supply   requirement, volume 
grit. assume that the depth, and flowrate are 3m and 0.3m3/min-m respectively  

 
Module IV 

17. Give an account on Ion Exchange Process. Explain its advantages also.  
18. Explain various types of chlorination in water treatment? Define break point chlorination 

and double chlorination 
 

Module V 
19. Discuss the working principle, flux equation and applications of ultrafiltration process with 

neat sketch. 
20. a) With suitable sketch explain the basic principle of membrane separation process. 
         b) What is membrane fouling? State the sources of fouling and remedies (14*5=70) 
 

   
Syllabus 

Module I (10 Hrs.) 
Physicochemical Water treatment: Sources of water, physical and chemical quality of water, 
water quality standards-Significance of physicochemical treatment –Principle and objectives of 
Physical & chemical treatment units sedimentation processes-types of settlings - tube settlers - 
design of sedimentation tanks, coagulation and flocculation-coagulation processes; filtration-
filtration processes-filter media - types of filters, hydraulics of filtration-filter problems-design of 
filters 
 
Module II (8 Hrs.) 
Physicochemical Wastewater treatment:  Wastewater sources, Physical and chemical 
characteristics of wastewater- Estimation and quantity of wastewater-Flow rate and fluctuations - 
Effluent standards - variations in concentrations of wastewater constituents-Analysis of mass 
loadings- treatment sequence-Preliminary, Primary, Secondary, Tertiary, advanced treatment. 
 
Module III (9 Hrs.) 
Theory and design of physicochemical unit operations for wastewater: Screening, grit 
removal Equalization - types of equalization process – volume of equalization basins - Floatation 
and aerosol separation - methods of floatation-gas particle contact - dissolved air floatation-
decarbonation and Softening 
 
Module IV (9 Hrs.) 
Adsorption: - adsorption isotherms - adsorption kinetics - factors influencing - design of 
adsorption units 
 

CHEMICAL ENGINEERING



Disinfection processes: - methods of disinfection - factors influencing - non-chemical methods - 
details of chlorination - other disinfection processes 

Module V (9 Hrs.) 
Ion exchange: - process-materials-exchange reactions application in water and wastewater 
treatment-design of units 
Membrane process: - Water softening – Demineralisation - Reverse osmosis - electro-dialysis - 
ultra filtration - membrane properties and types - process design 

Text Books 
1. Weber W.J Physicochemical processes for water quality control, John Willy and Sons, New

York, 1990
2. Metcalf and Eddy Inc., Wastewater Engineering Treatment Disposal Reuse, Tata McGraw

Hill Publishing Company, 2003.
3. Ronald L. Droste, Theory and practice of water and wastewater treatment, John Willy and

sons (ASIA) Pvt Ltd, 1997.
4. Mark J Hammer, Mark J Hammer Jr, Water and wastewater technology Prentice Hall of India

Pvt Ltd, 2007.
5. Santhosh Kumar Garg, Water supply engineering, Khanna publishers, 1996.
6. Santhosh Kumar Garg, Sewage disposal and air pollution engineering, Khanna publishers,

2008.
Reference Books 
1. Nicholas P Cheremisinoff, HANDBOOK OF WATER AND WASTEWATER TREATMENT

TECHNOLOGIES, Butterworth-Heinemann Publishers, USA, 2002
2. Arceivala, S.J., Wastewater Treatment for Pollution Control, TMH, New Delhi, Second

Edition, 2000.
3. Manual on Sewerage and Sewage Treatment, CPHEEO, Ministry of Urban Development,

Govt. of India, New Delhi, 1999.
4. Qasim, S.R. Wastewater Treatment Plant, Planning, Design & Operation, Technomic

Publications, New York, 1994.
5. Lawrence K. Wang, Yung-Tse Hung, Nazih K. Shammas, Physicochemical Treatment

Processes (HANDBOOK OF ENVIRONMENTAL ENGINEERING-Volume 3), Humana
Press Inc. New Jersey 2005

Course Contents and Lecture Schedule 

No Topic 
No. of 

Lectures 
(Hrs.) 

1 Physicochemical Water treatment: (10 Hrs.) 
1.1 Sources of water, physical and chemical quality of water, water quality 

standards 
2 

1.2 Significance of physicochemical treatment–Principle and objectives of 
Physical & chemical treatment units  

2 

1.3 Sedimentation processes -types of settlings - tube settlers - design of 
sedimentation tanks 

2 

1.4 Coagulation and flocculation-coagulation processes 1 
1.5 Filtration-filtration processes-filter media - types of filters, hydraulics of 2 

CHEMICAL ENGINEERING



filtration 
1.6 Filter problems-design of filters 1 
2 Physicochemical Wastewater treatment: (8 Hrs.) 
2.1 Wastewater sources, Physical and chemical characteristics of wastewater 1 
2.2 Estimation and quantity of wastewater-Flow rate and fluctuations 2 
2.3 Effluent standards - variations in concentrations of wastewater 

constituents 
2 

2.4 Analysis of mass loadings 1 
2.5 Treatment sequence-Preliminary, Primary, Secondary, Tertiary, 

advanced treatment 
2 

3 Theory and design of physicochemical unit operations for wastewater (9 Hrs.)  
3.1 Screening 1 
3.2 Grit removal 2 
3.3 Equalization - types of equalization process – volume of equalization 

basins 
2 

3.4 Floatation and aerosol separation 1 
3.5 Methods of floatation-gas particle contact 1 
3.6 Dissolved air floatation 1 
3.7 Recarbonation and Softening 1 
4 Adsorption and Disinfection processes: (9 Hrs.) 
4.1 Adsorption isotherms 2 
4.2 Adsorption kinetics - factors influencing 1 
4.3 Design of adsorption units 2 
4.4 Methods of disinfection 1 
4.5 Factors influencing - non-chemical methods 1 
4.6 Details of chlorination 1 
4.7 Other disinfection processes 1 
5 Ion exchange and Membrane process: (9 Hrs.) 
5.1 Ion exchange process-materials 1 
5.2 Ion exchange reactions application in water and wastewater treatment 1 
5.3 Design of Ion exchange units 1 
5.4 Water softening – Demineralisation 1 
5.5 Reverse osmosis - electro-dialysis 2 
5.6 Ultra-filtration - membrane properties and types 2 
5.7 Process design 1 

 

CHEMICAL ENGINEERING



CHT397 SOFT COMPUTING 
TECHNIQUES 

CATEGORY L T P CREDIT 

VAC 3 1 0 4 
 
Preamble:This course gives an introduction to some new fields in soft computing with its 
principal components of fuzzy logic, NN, GA and Fuzzy genetic hybrid systems. 
 
Pre-requisite: Nil 
 
Course Outcomes: After the completion of the course the student will be able to: 
CO 1 Explain the concepts involved in fuzzy logic systems. 
CO 2 Design fuzzy logic controllers for various applications  
CO 3 Train neural networks for various applications  
CO 4 Solve optimisation problems using Genetic Algorithms  
CO 5 Understand the concepts of Hybrid Soft computing techniques. 
 
Mapping of course outcomes with program outcomes 
 PO 

1 
PO 
2 

PO 
3 

PO 
4 

PO 
5 

PO 
6 

PO 
7 

PO 
8 

PO 
9 

PO 
10 

PO 
11 

PO 
12 

CO 1 3 3  3 3       3 
CO 2 3 3  3 3       3 
CO 3 3 3  3 3       3 
CO 4 3 3  3 3       3 
CO 5 3 3  3 3       3 
 
Assessment Pattern 

Bloom’s Category 
Continuous Assessment Tests 

End Semester Examination 1 2 

Remember 10 10 10 
Understand 20 20 20 
Apply 20 20 70 
Analyse    

Evaluate    
Create    
 
Mark distribution 
Total Marks CIE ESE ESE Duration 

150 50 100 3 hours 
 
 
 

CHEMICAL ENGINEERING



Continuous Internal Evaluation Pattern:  
Attendance     : 10 marks 
Continuous Assessment Test (2 numbers) : 25 marks 
Assignment/Quiz/Course project  : 15 marks 
 
End Semester Examination Pattern: There will be two parts; Part A and Part B. Part A 
contain 10 questions with 2 questions from each module, having 3 marks for each question. 
Students should answer all questions. Part B contains 2 questions from each module of which 
student should answer any one. Each question can have maximum 2 sub-divisions and carry 
14 marks.  
 
Course Level Assessment Questions 
 
 Course Outcome 1 (CO1):  

1. Explain the features of fuzzy membership functions with proper diagrams. 
2. Discuss fuzzy equivalence relations and list out its properties? 
3. For the fuzzy sets A = {0.2/x1 + 0.9/x2} and B = {0.3/y1 + 0.5/ y2 + 1/y3}, find the 

fuzzy relation A×B 
 

Course Outcome 2 (CO2)  
1. Defuzzify the following output membership function using centroid method: 

0/0, 0.3/1, 0.3/3.5, 0.5/4, 0.5/5.5, 1/6, 1/7, 0/8. 
2. Explain any five defuzzification methods. 

 
Course Outcome 3(CO3): 

1. List the stage involved in Back Propagation Algorithm? 
 

Course Outcome 4 (CO4):  
1. Explain different types of Encoding Techniques. 

 
Course Outcome 5 (CO5):  

1. Explain the characteristics and different classifications of a neuro-fuzzy hybrid 
system. 

 
 
 
 
 
 
 
 
 
 
 

CHEMICAL ENGINEERING



Model Question paper 
 
Name :Reg.No.          

APJ ABDUL KALAM TECHNOLOGICAL UNIVERSITY 
FIFTH SEMESTER B. TECH DEGREE EXAMINATION, 

Month& Year 
CHEMICAL ENGINEERING 

CHT 397 Soft Computing Techniques 
(2019 Scheme) 

Duration: 3hours                                                             Max. Marks: 60 

PART A 

(Answer all questions. Each question carries 3 marks) 
1. Distinguish between fuzzy and probability with example. 
2. State the relevance of fuzzification. Explain different types. 
3. What is unsupervised learning in ANN? Explain  
4. Explain any training algorithm that can be used for training a multilayer feed forward 

neural network. 
5. Explain radial basis function network. 
6. State the significance of error portion ᵟkand ᵟjin Back Propagation Network. 
7. What is the concept of crossover in Genetic Algorithm? 
8. Write short note on application of GA. 
9. Explain Genetic Neuro - Hybrid systems    
10. Discuss the classification of Neuro Fuzzy Hybrid System? 

 
PART B 

(Answer one full question from each module. Each question carries 14 marks) 
Module 1 

11. a) If membership functions A is {1/2 +0.5/3 + 0.6/4 + 0.2/5 + 0.6/6} and B is {0.5/2 + 
0.8/3+0.4/4+0.7/5 + 0.3/6} find A/B and B/A                            ( 4 marks) 
b) Two triangular membership functions are given as A = triang(1,3,4) and B=triang(3,5,6). 
Draw membership functions of  A ∩ B, A U B and A’.                                       (5 marks) 
c) For the fuzzy sets A = {0.2/x1 + 0.9/x2} and B = {0.3/y1 + 0.5/ y2 + 1/y3}, find the fuzzy 
relation A×B                                 (5 marks) 
12. a) Using the intuition method develop fuzzy membership functions for the following 